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Jonite Pte Ltd

5 Upper Aljunied Link #01-01
Quartz Industrial Building
Singapore 367903

The following sample was submitted and identified by the client as:

Description : Jonite Pool Grade Sample

Sample Receiving Date : 06 May 2015

Date of Test/s Performed : 11 May 2015 — 15 May 2015

Test Result(s) : Please refer to the following page(s)

Signed for and on behalf of
SGS Testing & Control Services Singapore Pte Ltd

hsa—e—"

Y C Tham (Ms)
Laboratory Manager

This document is issued by the Company subject to its General Conditions of Service accessible at www.sgs.com/terms and conditions.htm and, for electronic
format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the Company’s findings at
the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in
full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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*Test Result(s):

Summary of Results:

No. Test ltem Test Method Result

Appearance : No red rust or other visual
1 Neutral Salt Spray Test ASTM B117-11

change

* Tested by an SGS Lab (Ref: GZIN1505018006PS)

Original Sample Photo:

Sample
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Test Item: Neutral Salt Spray Test

Sample Description: See photo

Test Method: ASTM B117-11

Test Condition:
Concentration of solution collected: (5+1) % NaCl(m/m)
Chamber temperature: (35+2)°C
Volume of salt solution collected: (1.0~2.0) ml/ (80cm2-h)
pH of collected solution at (23+3)°C: 6.5~7.2
Exposure period: 48h

Test Result:

Sample Appearance

1 No red rust or other visual change

Test Photo:

Reference sample Tested sample

*kkkkkkk End Of report********
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